ASAHI/AMERICA

~ Life Science
Application
and Validation
Guide

High Purity Piping
Systems

Specialty Valve &

\ Components
Transitioning from
Steel to Performance

—

. . Plastics

%.23

ASAHI/AMERICA’



—
=
o

-
O
<}

n

Section 2

Section 3

Section 5 Section 4

Section 6

N~
c
o

=
(S]
(]

(9p)

Section 8

Asahi/America Application and Validation Guide

Section One
Introduction

Section Two

Application and Design:
USP Purified Water pg.5

Section Three

Alternative Applications
for Thermoplastics pg. 13

Section Four
Material Comparisons
pg. 21

Section Five

Validation Plan and
Sample Protocols pg. 29

Section Six
Materials and
Systems Overview pg. 33

Section Seven
Piping Design: High Purity
[...]
will always be present in a distribution loop, but if there is
no food (i.e.; TOC) in the distribution loop, bacteria may
survive, but they cannot thrive. Microorganisms should
stay almost irreversibly attached to the hydrophobic
surfaces of plastic pipe, resulting in virtually no detect-
able bugs in the bulk phase product water.

2.2.2 System Sizing

Water systems are best sized by their distribution loops
(typically 17, 1 %", 2.0 “ or 3.0 “ for USP systems). You
first must know approximately how much water you need
to provide, on an instantaneous basis, and on a daily
basis/shift. Instantaneous water usage should not
exceed 1/3 the distribution loop flow rate for semiconduc-
tors, and 1/2 the distribution flow rate for Bio-Pharm
where pressure and flow stability are not as critical. The
instantaneous usage sizes the required post treatment
and distribution loop or loops. The daily usage sizes the
RO make up capacity and the storage tank(s).

Pipe Size | Flow Range | System Pressure Drop per 100ft
mm (inches) (gpm) Length (ft) PVDF PP
32(1) 10-15 500 2.16-4.57 | 2.70- 5.72
50 (1%2) 25-35 1,500 1.11-2.08 | 1.64 -3.49
63 (2) 50-70 2,000 1.17-2.18 | 1.93 -3.60
90 (3) 65 - 90 3,000 0.25-049 | 0.75-1.22

TABLE 2.2 SUGGESTED SYSTEM FLOW RATES AND SIZES

ASAHI/AMERICA

APP-02

In addition to the Table 2.2, please refer Asahi/America’s
Engineering Design guide for complete listings of
pressure drops and fluid velocities based on total flow
through a pipe diameter.

The storage tank should be sized proportionally with the
RO unit to provide design balance. A rule of thumb is the
RO unit should be capable of filling the tank in no less
than an hour and no more than 3 hours. The RO sizes
the required pretreatment and feedwater piping and
heating (if used) requirements. You can then figure out
utilities, electrical, floor drains and room sizing.

2.3 Process Design

The design of a Purified Water system can be broken
down into four sections of design consideration:

Feed Water
Pretreatment
Purification
Post Treatment

AP0

Each of these categories can be further broken down
into the details of the equipment utilized and specific
piping layout.

2.3.1 Process Design: Feed Water

The feed water is either city water or on site well water.
The feed water must meet EPA potability standards, or
the system must address any feed water quality deficien-
cies. The feed may be surface water or well water, or a
combination. Surface waters are often characterized by
low salt content and suspended solids that foul RO units.
Well waters are often free of suspended solids, but have
a high salt content that consumes mixed bed polisher life
after the RO.

The municipal treatment plant, phone numbers, treat-
ment process and chemical additions supplied in the
drinking water should be known and taken into consider-
ation when designing a water system. The presence of
chloramines, elevated pH and chemical coagulants all
may cause considerable problems if not addressed from
the beginning.

Following the initial feedwater, standard RODI water
system design is best divided into three stages. They are
conveniently classified as: Pretreatment, Purification and
Post Treatment.

35 Green Street - Malden, MA
Phone: (781) 321-5409 Fax: (781) 321-4421
www.asahi-america.com



Section Two: Applications and
Design - USP Purified Water

Asahi/America Application and Validation Guide

PRETREATMENT
WATER
SOFTENING

PURIFICATION

- REVERSE OSMOSIS SKID
Material:

PolyPure/Proline PP Femmmmm e m e

5 MICRON
PREFILTERS

M

MULTIMEDIA
FILTRATION

CITY FEED | R
WATER "
A

>

CARBON
FILTRATION

<

Material: E
PolyPure/Proline PP

,J\—> Material:
Y J < < Purad PVDF
STORAGE
TANK Material: & RESITIVITY MONITOR _@
FINAL AND ALARM
Purad PVDF FILTRATION

N/ _@

'— QUALITY INDICATOR 7N\ § a
LIGHT POINTS OF USE

Nl N

TOC REDUCING
ULTRAVIOLET
STERILIZER

POST TREATMENT —
ION EXCHANGE

(electronic deionization may replace mix bed ion exchange)

N _/

/7N

AND ALARM

FIGURE 2.A SAMPLE PROCESS PIPING P&ID

2.3.2 Process Design: Pretreatment

The function of pretreatment is the reduction of sus-
pended solids as evidenced by Silt Density Index (SDI).
The presence of suspended solids will typically impair
carbon absorption efficiency and RO output capacity.
Therefore, pretreatment is a vital component in the
overall process. Several pretreatment options and
methods are availble:

- Media Filtration (i.e. multi-media, manganese green
sand or sand filters)

- Water Softeners (usually duplex)

- Carbon Filtration

- RO Prefilter Cartridges

Media Filtration

Surface feedwater with greater than 10-15 SDI requires
pretreatment filtration (multi -media) not only to protect
the RO unit from fouling, but also the carbon and water
softeners. Very difficult waters may be treated with
coagulants such as Alum, PAC (poly aluminum chlorate),
or polyelectrolytes.

35 Green Street - Malden, MA
Phone: (781) 321-5409 Fax: (781) 321-4421
www.asahi-america.com

RESITIVITY MONITOR

Material:

) Purad PVDF

Water Softening

Feedwater with a hardness that exceeds 50 % of the
TDS or 35 ppm of CaCO3 require softening. Softening
should also be considered if continuous Deionization
(CDI or EDI) will be used or if the RO reject is to be
reutilized (in Cooling Tower make-up, etc). Softening
may be used to remove iron providing it does not com-
prise more than 15 % of the hardness of the feed water.
Softening can also provide some RO membrane fouling
protection via a colloidal stabilization process called
shielding.

Carbon Filtration

Carbon is used to remove chlorine ahead of the RO and
also to reduce incoming organics (TOC). The carbon filter
is often unfairly considered the source of microbial
problems in water systems. Based on experience,
pretreatment microbiological activity is not a problem. The
RO unit will reject sodium ions up to 99% efficiency so
bacteria are thoroughly and efficiently sent to waste.
Therefore, bacteria do not pass through RO membranes.
Some will protest that an RO can become biofouled.

ASAHI/AMERICA
APP-02

N
®
9!
=
o
S
N




N
=
o

=
O
5}

n

Asahi/America Application and Validation Guide

Section Two: Applications and
Design - USP Purified Water

Biofouled TFC RO membranes are a symptom of poor RO
design or insufficient pretreatment filtration resulting in
fouling of the RO membranes. The fouled RO membranes
provide a food source that quickly slimes over (instant
biofilm). The RO often fouls on surface feedwater due to
excessively high conversions (RO product vs reject ratio)
or reject water recirculation to conserve water, both of
which are a function of proper RO design per application.
In lieu of carbon pretreatment, a bisulfite addition is
sometimes utilized to neutralize chlorine. Bacteria can
metabolize the bisulfite itself, that plus the lack of an
additional filtration step, can also result in biofouling.
Bisulfite additions in place of carbon filtration may also
results in excess TOC in the product water. High TOC
levels can result in product water bacteria.

Therefore, the use of carbon in pretreatment is preferred.
Carbon pretreatment effectively removes chlorine mol-
ecules and does not contribute to TOC build up. Carbon
beds do not require steam or hot water sanitization, as it
does not enhance performance.

Carbon in pretreatment is found as Granular Activated
Carbon (GAC). GAC uses surface area to absorb (trap)
impurities. GAC is an effective filtration method and can
have a surface area of 1000 — 1200 square meters per
gram. This is equal to 100 football fields laid out side by
side per pound of GAC

GAC types are distinguished by raw materials and pore
size distribution. Other properties include lodine, carbon
tetrachloride activity, surface area, pore volume, moisture
content, particle size distribution, mean particle size, and
soluble ash content. The Table 2.3 lists the most common
GAC Types and their properties.

Coconut Shell - Low ash (5%), low dust, better on low

Property Coconut Coal Lignite Wood
Micropore High High Medium Low
Macropore Low Medium High High
Hardness High High Low Medium
Ash (percent) 5 10 20 5
Water Soluble Ash High Low High Medium
Dust Low Medium High Medium
Regeneration Good Good Poor Fair
Density (g/cm3) 0.42 0.48 0.3 0.35
lodine # (mg/gm) 1100 1000 600 1000

TABLE 2.3 ACTIVE CARBON COMPARISON
Nowicki; Water Technology, March 1997

Source: Henry G.

ASAHI/AMERICA
APP-02

molecular weight Organics due to smaller interstitial
pore spaces. High Micropore density, low Macropore
density.

Coal based - Bituminous (Steam) Activated Carbon -
cheaper, may be dirtier, higher ash (10%) content,
medium dust content. Good physical stability (Abrasion
#). High micropore & medium macropore density to
remove wider molecular range of organics.

Lignite Based - a low ranked coal. GAC made from
lignite has a large pore size. This may result in higher
TOC removal capacity, perhaps for large fulvic and
humic acids (organics). This higher capacity may be
offset by reduced physical integrity and high fines
content.

Wood based Carbon — Low Micropore & High
Macropore density. Ash content (5%), dust level High.

Acid washed Carbon (low to no ash due to acid
washing) Low pH > 2, phosphoric acid washed, may
damage older RO membranes if not rinsed properly.

NOTE: Check pH of feedwater and new carbon
effluent. High pH (approximate 10) due to ash throw
may cause a significant loss of RO membrane ion
rejection. This may occur in non-acid washed (high
ash) carbon.

Coconut shell carbon is recommended for chloramine
removal due to the propensity of micropores present
when compared to coal based carbon. Beware though,
Coconut shell carbon may foul more quickly on the
macromolecular TOC found in surface water sources.
Further, a long path (high column or dual beds in series)
is recommended for chloramine removal, due to the
slow reaction rate and the formation of carbon oxides
from chloramine removal.

In surface waters with chloramines, a safe path may be to
use a tall (72 inch straight shell) vessel with coal based
GAC. In severe cases, coal based GAC may be used in
the primary bed, followed by a coconut shell carbon for
chloramines in a second carbon bed, operated in series.

Other chloramine removal techniques involve chloramine
destruction via the addition of sodium hypochlorite and UV
dissociation of chloramines utilizing intense levels of high-
pressure UV lamp irradiation.

35 Green Street - Malden, MA
Phone: (781) 321-5409 Fax: (781) 321-4421
www.asahi-america.com



Section Two: Applications and
Design - USP Purified Water

Asahi/America Application and Validation Guide

2.3.3 Process Design: Purification
The function of purification is to remove dissolved
impurities. The presence of suspended solids will
impair most purification technologies.

The Purification phase of treatment deals with dissolved
impurities, primarily salts or ions.* All high purity water
systems should employ an RO unit. This is important
because the RO membrane provides an impenetrable
barrier to all solids, including colloids and microbes
found in the city feed. Without this barrier, problems
downstream will eventually become overwhelming. This
is especially true for microbial related issues.

Reverse Osmosis

A single pass RO unit is typically all that is required in
purification for standard DI water systems when the

size of the RO unit is less than 40 gpm, and or the city
fed is less than 300 ppm salt. Larger RO units (ie.

water systems) or saltier feed water may benefit economi-
cally from a double pass RO unit, or a secondary ion
exchange process, such as CDI/EDI or ion exchange
polishers on the RO product, prior to storage.

A pH adjustment system may be advised if the feedwater
pH range is outside of 7-9, or the RO is larger than 10
gpm or is a double pass RO system.

*Carbon Filtration and Water Softening could be included
in this category, but are typically classified in pretreatment.

RO units should:

1. Utilize Thin Film Composite (TFC) membranes.

2. Operate at 50% conversion with higher rates allowed
if no fouling occurs. Larger RO systems (> 25 gpm)
require higher conversions as part of the design basis
and require a more refined approach.

3. Media should speed up in the RO unit, not slow down
(Membrane Staging).

4. Not be operated continuously.

5. Have a significant run when utilized; not short spo-
radic usage.

6. Not operate more than 14 hours/day (undersized).

7. Provide better than 97% rejection for ions, organics
and silica.

8. Not require membrane sanitization (no oxidant
tolerance).

9. Not require more than 2 cleanings/year, ideally none
(use effective pretreatment filtration).

10. Reutilize the high quality RO reject, but not back into
the high purity water system (cooling towers, etc.)

35 Green Street - Malden, MA
Phone: (781) 321-5409 Fax: (781) 321-4421
www.asahi-america.com

FIRST PASS / SINGLE PASS RO UNIT

PRODUCT OR
TO 2ND PASS

»
»

SECOND STAGE

REJECT
FIRST STAGE

A

SECOND PASS PASS RO UNIT

\4

%2
@D
9!
=
o
S
N

SECOND STAGE

REJECT
FIRST STAGE

FIGURE 2.B SINGLE / DOUBLE PASS RO UNIT

Warm or Cold Operation

RO units should not require warm water operation to meet
quantity levels. The product output of TFC RO membranes
are not as temperature dependant as they once were. The
water system pumps also dampen out and generally warm
the product water more than one would expect. However,
a cold water RO may cause a seasonal product water
temperature drift if there is a big difference between
summer and winter feed temperatures.

Storage Tank Design

Storage tanks less than a thousand gallons are typically
molded plastic (polypropylene or polyethylene) with a
conical bottom on a non-corrosive stand. Larger tanks are
often Fiber Reinforced Plastic (FRP) or powder coated
steel for very large tanks above 10,000 gallons. Large
tanks should employ a sloped bottom for complete
drainage. Specially designed FRP tanks and or lined steel
tanks are required for ozonated applications.

Spray balls are not considered useful and promote
premature polisher exhaustion due to enhanced carbon
dioxide pick up. Consider piping the return water to
storage under the water line to reduce carbon dioxide pick

up.

Overflows are desired as a safety feature to help prevent
tank collapse and tank bursting.

ASAHI/AMERICA
APP-02



N
=
o

=
O
5}

n

Asahi/America Application and Validation Guide

Section Two: Applications and
Design - USP Purified Water

2.3.4 Process Design: Post Treatment

The purpose of post treatment is to polish intermediate
quality stored water to specification on demand, remove
system generated impurities, and provides emergency
back- up protection.

Post Treatment design typically involves pumps, mixed
beds, and an UV unit followed by final filtration. This
standard Post Treatment configuration is responsible for
much of the problems associated with purified water
systems due to potentially high microbiological activity in
the product water. The primary problems with the
‘standard’ approach are a lack of TOC control and the
improper use of regenerated ion exchange media. The
product water TOC in this approach generally ranges
from 20 — 200 ppb, typically above 50 ppb. TOC at these
levels provide a nurturing microbiological environment
resulting in frequent ion exchange replacements. Re-
generated media, in turn, may result in much of the
microbial activity. The result is a continuous fluctuating
bioburden despite routine decontamination. The follow-
ing alternatives are offered:

Distribution Velocity

Too much emphasis has been placed upon velocity of
water in distribution to control microbial activity. There is
evidence excessive velocity and turbulence increases
product water microbial counts. A certain level of biofilm
will always exist within a water system’s piping. This is
unavoidable. The biofilm will reach equilibrium based
upon the nutrition level (i.e. TOC levels) in the water
system. Excessive turbulence tends to cause a shearing